SEPA

United States
Environmental Protection
Agency

Industrial Environmental Research
Laboratory
Cincinnati OH 45268

Research and Development

EPA-600/52-83-031 June 1983

Project Summary

Pilot Plant Treatment of
Acid Mine Drainage by
Reverse Osmosis

G. Lansing Blackshaw, Alfred W. Pappano, Garth E. Thomas, Jr., and

Shun-Yung Cheng

Studies were conducted at the EPA
Crown Mine Drainage Control Field
Site (a) to examine the performance of a
227,000 Ipd (60,000 gpd) reverse
osmosis (RO) unit at recovery levels of
50 percent through 90 percent for a
variety of dominantly ferrous iron acid
mine drainage (AMD) feed qualities, (b)
to evaluate the feasibility of using the
neutrolosis process to treat AMD, and
[...]
to alleviate concentrate disposal
problems, a possible solution might be to
recycle some portion of the neutralized
brine to the RO unit for additional
treatment. lIdeally, such a coupled
technique could yield a high permeate
recovery of the raw AMD and a small
amount of waste effluent. In some cases,
the only waste might be a sludge which
could be dried or disposed of in a landfill.

Previous work with RO/ neutralization
processes was conducted by the EPA
staff at Norton, West Virginia. The name
‘neutrolosis’ was applied to the coupled
process in which the RO concentrate was
lime neutralized and recycled to the RO
unit. Although the Norton study showed a
an overall systems recovery of greater
than 98 percent, it was not clearly
determined how a long-term neutrolosis
operation would function with respect to
calcium sulfate fouling within the process
loop, nor was the overall feasibility of

operating in a neutrolosis mode explicitly
evaluated.

A major purpose of this study was to
carefully examine neutrolosis concepts.
Three variations of the " coupled
RO/neutralization process were studied
using lime, soda ash, and combined lime-
soda ash as the respective neutralizing
agents. These processes were evaluated
from both theoretical considerations and
on the basis of experimental results.

Lime Neutrolosis

In the neutrolosis process, concentrate
from the RO unit is reacted with lime to
raise the pH of the concentrate to a
specified level. The reactor effiuent is then
aerated to oxidize the iron to facilitate its
removal, and subsequently clarified to
produce a sludge and a low turbidity
supernatant. A large portion of the
supernatant is blended withthe raw AMD
for further treatment in the RO unit,
which resuits in much of the concentrate
being continuously recycled in the
coupled system (Figure 1). The basis for
lime neutralization as a water treatment
process is that lime reacts with several
metals to yield fairly insoluble
hydroxides. The lime addition raises the
pH so that the solubility equilibrium is
shifted and the metals are precipitated
from the water.

All of the lime neutralization reactions
form calcium sulfate as one of the
products. In order to remove most of the

Product

reactable components in AMD waters, it
would be necessary to add a considerable
amount of lime, thus greatly increasing
the calcium sulfate loading. For example,
in a typical sample of Crown water more
than 1.55 kg of hydrated lime must be
added to each 1000 liters of RO
concentrate neutralized. This is enough
to gypsum-saturate the water by itself,
but when added to the calcium sulfate
already present, a supersaturated
condition arises. Such a highly saturated
concentrate stream poses the great
problem with a lime neutrolosis type of
operation: namely, scaling of the
membranes with gypsum when the
recycle stream is introduced to the RO
unit.

In order to examine the performance of
an RO system when an actual lime
neutrolosis recycle operation occurs,
several experimental runs were
conducted. The calcium sulfate brine
saturation factor was selected as a signif-
icant variable, since its limiting value of
1.4 (based on ionic interference solubility
calculations) appeared widely applicable
to the RO treatment of a diversity of AMD
feeds. In an evaluation of RO systems
operation, it is the fouling potential of the
brine in the last bank of modules which is
of critical importance. For Crown AMD,
the 1.4 calcium sulfate saturation factor
represented CA+ concentrations of 750-
800 mg/I in the brine stream. It should
further be noted that based on non-ionic

Product
Water

H2S04 Recycle .
Lime ———*
Rawwé 60 K
AMD RO Unit
Filter U.v. | Neutralization
H2S04
Filter
l
| Recycle
I Air
Supernatant b—®——\| ‘
Clarifier Aerator ——
Sludge
Figure 1. Process schematic for lime neutrolosis studies.

5



interference calculations (comparison of
solubilities of CaSQ, in brine with CaSO,
solubility in distilled H,0), the 1.4 value
cited above corresponded to a non-ionic
interference CaSQ, saturation factor of
2.45. These calculations are described in
detail in the main body of the report.

The "tap water neutrolosis” study
again provided evidence that the lime
neutrolosis mode of operation is not
comparable to a once-through recovery
process. Operational problems were also
encountered with respect to increased
acid consumption for feed pH adjustment
of the blended feed to the RO unit, and
more frequent replacement of cartridge
filters was due to the precipitation of
gypsum present in the supernatant.
These problems had been anticipated,
and, in fact, proved to be recurrent in all
lime neutrolosis schemes attempted.

In summary, the lime-based
neutrolosis process caused an intolerable
membrane fouling rate when attempting
to sustain a long-term, high overall RO
system recovery operation. Although
numerous attempts were made to run
lime neutrolosis experiments, all were
rather short-lived and unsuccessful due
to prefiltration system fouling and/or
deterioration of product water flux rates,
even when precipitation inhibitors were
introduced to the process.

Soda Ash Neutrolosis

Because of the gypsum fouling which
resulted from lime neutrolosis, attempts
were made to use soda ash (sodium
carbonate) as the neutralization agent in
place of the lime. It was expected that
calcium sulfate hardness could be

removed with the soda ash and thus
circumvent the principal difficulty which
was associated with lime neutrolosis.
Operating experience with soda ash
neutralization of AMD indicated that soda
ash was a very effective neutralizing
agent but that its cost was prohibitive
compared to lime and limestone.

Soda ash (Na,CO,) is used to raise the
pH of the water and thus acts to precipi-
tate the metals as insoluble hydroxides. As
discussed in the section on lime neutrol-
osis, the pH is controlled to remove most
of the various metals present. Addition of
soda ash to proper pH levels allows the
iron, manganese, aluminum, and magne-
sium to be removed to the same extent as
in the lime process. The great differences
between the two processes have to do
with the hardness removal and cost.

Bench-scale neutralization tests on
Crown AMD indicated that soda ash
neutralization of the RO brine to a pH
level of greater than 9.5 would be capable
of removing 90 percent of the calcium
hardness. This was the neutralization
bench mark pH value for the “closed loop”
experiment which followed, using the
60K RO unit.

Chemistry analyses for each day of the
four-day operation are shown in Table 1.
It can be seen that for a supernatant pH of
9.6, the calcium removal was better
than 95 percent; however, the Na,SO,
buildup in the supernatentincreased ten-
fold during the operating period. This
verified the hypothesis that increased
sodium concentrations in the soda ash
neutrolosis mode of operation will occur.

An evaluation of soda ash consumption
during the "“closed loop” operation indica-

ted that the neutralization chemical costs
themselves were greater than $0.53 per
m?3 ($2.00 per 1,000 gal) of treated AMD,
which supported the earlier contention
that soda ash neutrolosis (at least from
Crown AMD) would be an expensive
process.

Combined Lime-Soda Ash
Neutrolosis

The lack of operational success of lime
neutrolosis and the high cost of soda ash
neutrolosis led to a brief preliminary
examination of a lime-soda ash
neutrolosis process, whereby waste
brine from the RO unit was neutralized to
pH 8.0 with lime, and then raised to pH
10.0 by adding more soda ash. These pH
values were established by bench-scale
experiments conducted with Crown AMD
RO waste brine, with the objective to
remove at least 90 percent of the calcium
from the supernatant.

The basic chemical reactions which
would be involved in lime-soda ash
neutralization have already been
discussed. In this type of process the
concentrate is first lime-treated to
remove many of the metais with the
cheaper lime. The more expensive soda
ash is then added to remove the residual
calcium as calcium carbonate; the goal is
to take advantage of the best features of
the two neutralization agents. Lime-soda
ash treatment has been utilized
extensively for the treatment of both
industrial water and drinking water.
However, application to AMD treatment
is very recent, and there have been no
other reported studies of a neutrolosis

Table 1. Chemistry Analysis for “Closed Loop” Soda Ash Neutrolosis (All Concentrations in mg/l)
Total
Ca Mg Fe fet2 Na Al Mn S0,

Day 1

Brine 470 140 230 220 2700 8.2 57 8900

Supernatant 17 95 0.7 (o] 1500 2.2 0.14 6000

Product 0.35 0.2 0.3 <1.0 14 1.0 <0.01 46
Day 2

Brine 420 230 230 230 3400 8.6 5.6 711000

Supernatant 16 140 6 0 3000 22 0.16 7200

Product 0.65 0.3 0.5 <2.9 20 0.6 <o0.01 48
Day 3

Brine 450 230 240 200 3500 5.6 4.4 11000

Supernatant 18 150 2.20 0 12000 3.2 017

Product 0.66 0.37 0.32 <2.9 32 0.6 <0.01 74
Day 4

Brine 470 210 350 270 10000 10.0 6.2

Supernatant 17 160 2.2 o 717000 2.2 026 ‘

Product 0.60 0.34 0.6 <1.0 50 1.0 <0.01 112




type process which utilizes both lime and
soda, ash.

Lime and soda ash consumption during
the study was caiculated to cost approxi-
mately $0.40 per m3($1.50per 1,000 gal)
of Crown AMD waters treated. Although
less than soda ash neutrolosis itself, it is
still quite costly. Again, the economics of
the situation need to be evaluated before
any decision is made to promote lime-
soda ash neutrolosis as a cost-effective
technology. In any neutrolosis process,
there will be added equipment costs and
involved operational and control proce-
dures which must be carefully monitored,
e.g., accurate pH control in neutralization
procedures and maintenance of low
turbidity conditions in supernatant
effluents from clarifiers.

Acid Mine Drainage Treatment
by lon Exchange

lon exchange {1X) has been widely used
for many years to produce limited
guantities of potable water from brackish
water, but its application to AMD
treatment is relatively recent. Based on
the promising results of previous coupled
IX/RO systems studies, investigations
were conducted at the Crown Mine
Drainage Control Field Site to determine
the applicability of such coupling
processes for AMD treatment. A sodium
form strong acid ion exchanger was used
as a softening pretreatment step prior to
purification in a spiral-wound membrane
15,000-Ipd (4,000-gpd) RO unit. The
exhausted resin was regenerated by both
NaCl solution and by a combined
NaCl/Na,S0,-loaded waste brine from
the RO unit. The specific goal of the
studies was to determine the recovery
potential of the coupled system, and the
effect of utilizing Na,SO, wastebrineasa
regenerant aid to NaCl for capacity
restoration of the exhausted IX resins.

Twin-Bed lon Exchange System

The heart of this system is a twin-bed
sodium-form IX unit, manufactured by
Culligan International Company, that
consists of two pressure tanks, 0.61 m
(24 inch) in diameter and 2.43 m (8 ft)
high, each containing 0.41 m3(14.5 ft3) of
resin. The tanks are hot rolled steel rated
at 690 kN/m2 (100 psi) with a 0.1-mm
vinyl-ester lining for corrosion
resistance. AMD feed is transferred to the
IX unit from the indoor holding tank by
means of a centrifugal pump. Before the
AMD is fed to the IX column in service,
the pH is adjusted to 2.8 by addition of
sulfuric acid in order to prevent iron

precipitation in the resin bed. The AMD
passes through the servicing exchanger
ataflowrate 0f0.221t00.251ps(3.5t03.9
gpm).

During the downflow exhaustion
process, samples of softened water from
the ion exchanger are taken atintervals to
obtain leakage and free mineral acidity
(FMA) data. In addition, a representative
sample (AMD composite) of the average
influent water to the resin is continually
collected at hourly intervals throughout
the entire exhaustion run. This composite
sample is used to calculate the average
cationic loading to the coupied lon
Exchange (CIX}, and with the total service
time, is used to compute the IX capacity.

After the exhaustion process of the in-
service IX column is compieted, the
alternate tank on standby simultaneously
goes into service, thus maintaining a
continuous AMD treatment process. The
exhausted ion exchanger is then
backwashed by sending a strong flow of
AMD upward at the rate of 1.0 - 1.1 Ips
(4.3 gpm) in the downflow direction. After
the regenerant has passed through the
resin, a slow rinse, followed by a fast
rinse, is applied to complete the
regeneration cycle and return the
exchange resin bed to a standby service
mode. The operation is classified as co-
current, since it utilizes both
regeneration and exhaustion in a
downfiow mode.

The IX process is defined as areversible
replacement of the exchangeable cations
between a resin and the feed solution,
where the exchange resin contains ionic
groups which are chemically linked to the
polymer structure of the resin in which
the reactions occur. The polymeric
portion of the resin must be highly cross-
linked so that the solubility of the resin is
negligible. Moreover, the resin structure
must be chemically stable so that essenti-
ally no degradation occurs during use.

A complete IX operation cycle contains
the following four steps:

(1) Exhaustion Process - During
exhaustion, the AMD to be treated
is continuously fed through the
bed of IX resin, and the softening
capability of the ion exchanger is
gradually depleted.

(2) Backwash Process - Effective
backwash is required to maintain
a clean resin bed. The purpose of
the backwash process is to expand
the IX bed and to break up any
channels that may have formed in
the column.

(3) Regeneration Process - The
regeneration process is applied to
restore the capacity of the ion
exchanger by passing a
regenerant solution through the
exhausted resin bed.

(4) Rinse Process - After the
regenerant solution has been
applied to the ion exchanger,
the water or liquid to be treated is
used to rinse the IX bed before it is
returned to the exhaustion
process. The purpose of the rinse
process is to complete the
contacting and remove spent
regenerant from the ion exchanger.

Coupled Cation Exchange/
Reverse Osmosis and
Treatment Systems

Due to an inability to use RO as a single
unit process to treat Crown AMD (or mine
drainages of similar quality) at recoveries
greater than 50 percent, the failure of
lime neutrolosis as a feasible AMD
treatment alternative and the apparent
high cost of soda ash and lime-soda ash
neutrolosis processes, an AMD treat-
ment scheme which offered a potential
for high recovery performance was
investigated. One promising process
appeared to be a coupled CIX/RO system
in which an ion exchanger operating on a
sodium cycle removes calcium and other
+2 valence and +3 valence cations from
the AMD, replaces them with sodium
ions vyielding essentially an Na,SO,
solution, and transfers this calcium-free
effluent to an RO unit to be processed at
high recovery.

Because of the high product water
recovery that can now be obtained from
the coupled IX/RO process, the volume of
the waste brine obtained is also
decreased. Moreover, the concentration
of Na,SO, in this waste brine is high
enough to assist with the regeneration of
the exhausted IX resin. In this mode, the
brine is stored and later recycled back Yo
the IX unit to make up a portion of the
regenerant stream.

Observations of the experimental work
indicated that high permeate recoveries
{30 to 93 percent) could be maintained in
the RO unit throughout the period of
operation without any evidence of
membrane fouling. The performance of
the coupled system can be analyzed using
Table 2, which presents a representative
chemical analysis of AMD feed, softened
feed, blended feed, brine, and product at
salt dosage of 240 kg/m3 (15 b NaCl/ft3).

7



Table 2.

Representative Chemistry Analysis at a Salt Dosage of 240 kg/m? (15 Ib/ft3)

AMD Softened Blended Salt Rejection * Salt Rejection* Salt Rejection™
Component Water Feed (SF) Feed (BF) Brine Product in SF (%) in BF (%) in AMD (%)
Ca 380 6.0 45 71 0.2 96.7 99.6 >99.9